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e N Thermal Testing Lab.
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Our Ref. ! (3)148/55/1/ | 349% Date: 23,4 . 2010 Designation No.:  3/10/1041
Object : Solar Collector Date of Receipt : 16.06.2010
e THERMIC LTD. Date of Test :  20.06 — 27.06.2010

Method of Sampling: Sample was brought by your representative.

Client Name & Address

Tvpe of test :

2. External thermal shock test.
3. Internal thermal shock test.
According to : J5 435-2:1999

Collector description
Type:
Collector Dimensions:
Gross area :
Aperture area :
Number of covers ;
Cover materials :

1. High temperature resistance test.
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Flat plate

1.50m X 1.00 m
1.5 m’

13 m’
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_ This report i= only valid with RSS gtdmp.

_ The results apply only to the tested sampla / samplas.
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